For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 3

1800

_00
M L W _
OO Y i m“m
AN K : 5 ;
L 'y 5 . = ’
.ﬂ 5 - 5 - r- K
— o0, - S F Bl [ _UQ d .WWMHU/, | , ..
e BT ﬂw nn/_m “y_a_. mw "m__r.. ~ Y 20 L”‘,W-HN% \ \ / /
\ \ / \ N \ VAN ”/ | \ \\. ¢ /
, / / / \ V\ = / AN rm... -~ mwmu.“ ,
VO O\ A ND
IWWL..,.I o // // //f \ \ .\.IJ/”f/ / /. /
P / 5 / RS
/ \\,.. W N\ o /Eix \ K- -4 i B R NN
A \ i ?,./ -.._ N W VR
A _muwﬁ \ N ,,, / N /fnxﬂf.u‘m\ - T -
"N \ Voum f Rﬁ /MMW”” / \ /,i,. N/ N
_ﬂ AVAR W A Y ) U = . _
SR N\ h\ AL S R ~”t )
VLN mm...mf\ =l YN ,”, /V,,, . -
\ \ W W s 9.\\\ v o >\ W\ NS
\ © ;Wﬂ/ pgig m = \W/ ///ymmmf“ , [nmm.., /” / / ﬂqu s n
_nnw @ \_ // Ty et ) /f i m A I- = A-_. "
. W > \ i Lt =
.\\ N w 1..r — / /,/, / /./.i.i'rv ’ . .npnn_/ )
™ 7=\ N LI B
ﬁ..”v fwuuuuln // / \ H / ” / Mmmmmu
Yoo R T S VR 1| J.Y/ —y
_nuw../rh \w \ SUNR T Vi | . u ",
(- BTN . | —
ARy _W / — k |||||| u T uru ﬁz\ ha Mw
\ ) 3 R\ s . o m,m“ /%
\ \ et 0 A G
M. { \— ,1...!/‘ — fhy—— Wu. \wm“ % / / mnm
o y - — w N ﬂ \‘ \\\ \
\ Y \\ -w :\\““\ . A
o /™ .m““\ / A
[ - e O S \\ A \ _”,.... —
__" Iy \ NNI .“mv< // \ o
\ A1 o) N
\ A S A
1 ._A\\... ™ / !
X / f \m““\ U N
(&) , v
< ' ,/ fmmmwm\ W / o
D L / e 1l.
> VI
—_ I
O y / \
= d / / ©
= o \ N
£ o
© ,
< \
L

(oY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1800

46-inch Cutting Deck

Py,
4
H*

Part Number

Qty SIPIF

Page 2 of 3

Description

OCONOUITWWWWWWWWNNDNDNNNDDNDNDNE

17982
618-0240
17983
619-0042A
712-0417A
738-0927
941-0919
748-0434
750-0952
756-1187
618-0241
17983
619-0042A
712-0417A
738-0926
941-0919
750-0952
756-0603

683-0265-0498

710-0167
710-0347
710-0514
710-0528
710-0599
710-0650
710-0751
710-1260A
712-3288
712-0241
712-0291
712-0417A
712-0431
712-3027
714-0104
717-1553
731-1032A
732-0306
732-0594A
734-0973
736-0105
736-0119
738-0347
738-0373
742-0611
742-0612
747-1116
754-0349
756-0627
783-0139
783-0141
783-0142
783-0747
783-0805

/P
/P

/P

/P
/P

/P

/P

/P
/P
/P
/P
/P
/P
/P
/P

~~ ~
TwmwT

=~ =~

)

PRRPRRRPRRPRPRPRPRRPRPRPRPRPRRPRRPRPRPRPRRPRPRPRPRPRRPRRPRPRPRPRRPRPRPRPRPRREPRPRPRPRERREPRPRPRPRRERRERPRPRRERERR
nuwm VO OLTOLOLLVLVOTTOLLOLOLOOLOVLOW

Reinforcement Spindle Plate

Spindle Assembly, 5 Dia.

Bearing Shield Not Shown

Spindle Housing Not Shown

Hex Flange Nut 5/8-18 Not Shown
Spindle Shaft 4.450 Not Shown

Ball Bearing 20 x 47 x 14:62 Not Shown
Spacer .750 x 1.150 x .230 Not Shown
Spacer .750 x 1.060 x 1.800 Not Shown
Deck Pulley 5.0 Dia Not Shown
Double Pulley Spindle Assembly
Bearing Shield Not Shown

Spindle Housing Not Shown

Hex Flange Nut 5/8-18 Not Shown
Spindle Shaft 5.350 Not Shown

Ball Bearing 20 x 47 x 14:62 Not Shown
Spacer .792 x 1.060 x 1.800 Not Shown
Double Deck Pulley Not Shown
46-inch Deck Shell

Carriage Screw, 1/4-20 x .5

Hex Cap Screw, 3/8-16 x 1.75

Hex Cap Screw, 3/8-16 x 1.0

Hex Cap Screw, 5/16-18 x 1.25

Self Tapping Screw, 1/4-20 x .5

Self Tapping Screw, 5/16-18 x .875
Hex Cap Screw, 1/4-20 x .62

Self Tapping Screw, 5/16-18 x .75

Hex Cap Screw, 1/4-20 x 1.62

Hex Nut, 3/8-24

Center Lock Nut, 1/4-20

Hex Flange Nut, 5/8-18

Flange Lock Nut, 3/8-16

Hex Flange Lock Nut, 1/4-20

Internal Cotter Pin, .072 x 1.12

Deck Adjustment Gear

Side Discharge Chute Assembly
Compression Spring, .406 x .531 x 1.75
Extension Spring, .91 x 7.33

Deck Wheel, 5 x 1.38

Bell Washer, .401 x .87 x .063

Lock Washer, 5/16

Shoulder Spacer, .625 x .169

Shoulder Spacer, .498 x 1.53
Three-in-one Blade, Star Center, 16.28
Three-in-one Blade, Star Center, 14.88
Deck Release Pin

Deck Belt

Flat Idler Pulley, 3.5 OD

Idler Bracket

Center Deck Skirt

RH Deck Skirt

LH Belt Cover

WWW.myimower PaPeseesm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1800 Page 3 of 3
46-inch Cutting Deck

Ref#  Part Number Qty S/P/F  Description
46  712-3006 1 /P Hex Nut, 1/4-20
50  753-0852-0498 1 S  46-inch Deck Assembly Complete
56  736-0163 1 S  Flat Washer, 1.03 x 1.62 x .030

WWW.mymowerparts.com



